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6mm 

Loosen the screws(4 PCS), keep 6mm gad, as shown
#.Remove the M4x15 screws (1PCS) from the grill

#

Hang the left side table shell assembly(12) on the pre-fixed screws, 
then tighten the screws with a screwdriver
#.Attach the left side table shell assembly(12)  with the M4x15 screw
(removed 1PCS)
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6mm

Loosen the screws(4 PCS), keep 6mm gad, as shown
#.Remove the M4x15 screws (1PCS) from the grill

#

Hang the right side burner shell assembly(33) on the pre-fixed 
screws, then tighten the screws with a screwdriver
#.Attach the right side burner shell assembly(33)  
with the M4x15 screw (removed 1PCS)
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www.enders-germany.com 	 211117

Enders Colsman AG
Brauck 1
D-58791 Werdohl, Germany
Tel +49 (0) 2392 97 82 30

Zur Produktverbesserung behalten wir uns farbliche und technische Änderungen vor.
Nous nous réservons le droit d’effectuer des modifications techniques et de couleur pour améliorer le produit.
Ai fini del perfezionamento del prodotto ci riserviamo il diritto di apportare modifiche cromatiche e tecniche.

HERSTELLER/ FABRICANT/ PRODUTTORE


